

## INSPECTION CERTIFICATE 3.1

ПАСПОРТ ИЗДЕЛИЯ 3.1  
Denetim Belgesi 3.1

### EN 10204

**Certificate No**

№ Сертификата  
Sertifika No

17764

**Date of Issue**

Дата выпуска  
Düzenleme Tarihi

30/06/2016

**Product Code**

Товарный Код  
Ürün Kodu

001 117 2160 0250

**Production Date**

Период Производства  
Üretim Tarihi

06/2016

**Product Description**

Наименование Товара  
Ürün Tanımı

EF Coupler

Электросварная Муфта  
EF Manşon

**Raw Material**

Сырье  
Hammadde

PE100

**Diameter**

Диаметр  
Çap

Ø250 mm

**Type of PE Material**

Тип Сырья  
PE Malzeme Tipi

Eltex TUB121

**Batch No**

Номер Партии  
Parti No

1602

**Raw Material Batch No**

№ Партии Сырья  
Hammadde Parti No

E1639048

Pipe Class / Класс Трубы / Boru Sınıfı:

SDR11...SDR17

Test Испытание Test	Standard Стандарт Standart	Conditions Условия Şartlar	Results Результаты Sonuçlar	Unit Единица изм. Birim
<b>Melt Flow Index</b> 1 Индекс плавления Erime Akış İndeksi	ISO 1133	190°C - 5,0 Kg 0,20 - 0,70	0,42	g/10min
<b>Density</b> 2 Плотность Yoğunluk	ISO 1183	23°C ≥ 0,950	0,958	g/cm³
<b>Oxidation Induction Time</b> 3 Термическая Устойчивость Isıl Kararlılık	ISO 11357-6	200°C > 20	48	min
<b>Hydrostatic Pressure Test</b> 4 Гидростатическое Сопротивление Hidrostatik Dayanıklılık	ISO 1167	80°C 165h 5,5 Mpa	Passed Прошел Geçti	
<b>Dimensional Check</b> 5 Габаритное измерение Boyutsal Kontrol	ISO 3126	23°C	Passed Прошел Geçti	
<b>Electrical Resistance</b> 6 Электросопротивление Elektrik Direnci	NTG Specifications NTG Характеристика NTG Şartnamesi	NTG Specifications NTG Характеристика NTG Şartnamesi	0,65	Ohm
<b>Surface Condition / Marking Check</b> 7 Контроль Поверхности и Маркировки Yüzey ve Markalama Kontrolü	NTG Specification	23°C	Passed Прошел Geçti	

The results according to test 1 - 3 are taken from the PE raw material supplier's report.

Результаты теста № 1 - 3 взяты из отчета поставщика сырья.

1 - 3 arası test sonuçları PE hammadde üreticisinin raporundan alınmıştır.

The results according to test 4 - 7 are taken from the internal test results of fittings sampled from the same batch as delivered fittings.

Результаты теста № 4 - 7 указаны согласно результатам испытаний образцов фитингов, выбранных из данной партии.

4 - 7 arası test sonuçları sevk edilen partiden alınan numunelere kendi laboratuvarlarımızda yapılan testlerin sonuçlarıdır.

The pass/fail criteria are based on the requirements of the EN1555 and EN12201 Standards.

Тесты проведены по стандартам в рекомендации EN1555 и EN12201.

Test sonuçları EN1555 ve EN12201 standartları gereklilikleri referans alınarak elde edilmiştir.

This document has been issued by EDP and is valid without signature.

Настоящий документ был сделан в электронном виде и имеет силу без подписи.

Bu doküman bilgisayar ortamında hazırlanmış olduğundan imzasız geçerlidir.